TSDZ2 R E B A%

TSDZ2 Central Motor Drive System

Install Manual




SR FE LS AT R
Motor Installation Process

1 Bl

0 P RIERESL T AN AT E TR, KA 68mm [ FUWE, Mrhii&ss
HAELE N 1imm, Wl 1.
Step 1. Push Motor BB axle inside BB tube(68mm) as per picture below, the exposed axle length

on the left side is 11mm as Pic 1

11mr

Push Motor BB axle
inside BB
tube(68mm) as per

arrow direction, the

exposed axle length

on left side 1s 11lmm
asPic 1

Picl
B iR, lE 2

Step 2. Install Securing plate. Please refer to Pic2.
1o CREIn s bR A Hh il i

1. Put securing plate onto BB axle.

2. P RS AR I s S b R L (]

2. Put 2 washers between motor and securing plate.

3 AN M5X 16 TS A IRET R Insm bl 5 b & L1 R
3. Tighten the securing plate and the motor with two M5 X 16 screws.

1.Put securing plate
onto BB axle.

3 . Tighten the
securing  plate
and the motor

with two M5 X

16 screws.

2. Put 2 washers
between  motor

and securing

plate.




H=20 ¥ M335 RS A, MR RATE, BRI 40N « m. 0 3
Step 3. Screw the M33.5 nut onto the BB axle, using an affiliated wrench by 40N * m torque.
Please refer to Pic3.

Screw the M33.5 nut onto
the BB axle, using an
affiliated wrench by 40N *m
torque.

Pic3

FVLD: LS 4. WiE 4.

Step 4. Fix the main body of the Motor onto bike-Frame. Please refer to Pic4.

1. M8*40 [FBRET 3 [l Yo & i bl AR BRAT AL, TS .

1. Install the fixing block onto the motor with M8*40 bolt, do not tighten.

2. JH M8*45 [ 5 SR ET 7 Je 1] 5 A ] e L iR s L ] B

2. Using a M8 * 45 bolt and the hang-plate to tighten the fixing block and motor.

Install the fixing
block onto the

motor with Using a M8 *
M8*40 bolt, do 45 bolt and
not tighten. the

hang-plate to
tighten  the
fixing block

and motor.

Pic4

€ Bt ( Fixing
block)

FHD: HAON « m [F) e % M8*40 [FI5E] (8. Wkl 'S
Step 5. Tighten the bolt with 40N.m torque force. Please refer to Pic5.



Tighten the bolt with
40N.m torque force

Pic5

FNDe 2. il e.

Step 6. Install arm-cranks.

JI M8X 14 N 7N FIBET 22 /e AT kA, B H1L)) 4 40N » m.

Using M8 X 14 bolts to install the arm-cranks. The locking torque is 40N.m.

Using M8 X 14 bolts to
install the arm-cranks.
The locking torque is
40N.m.

Pic6

2 N F=EZE Display Installation Process

Fobe RACR. W

Step 1. Install VLCDS display. Please refer to Pic7.

F1 24> M4 X 14 WS F AT SBRET M 2 A M4 1R 77 R BRREASCR ] 5 7T 7R A7 B Ak
Install the LCD display onto the handlebar using 2pcs of M4 X 14 bolts and 2pcs of M4 nuts
SRR @ 32, WA .

The bracket is¢ 32 with adjust rings for different handlebar sizes.



Pic7

B AT BRI, K 8.
Step 2. Install left hand remote control buttons. Please refer to Pic8.
F1 24~ M2.5X 10 7N # AT SR TR R T O 5 7 R A B AL

3 FEREREE LIS Detective sensor Installation

F—ob: Bl
JH P AR LA 2 A S S [ 52 AR 2R~ X

Install the detective sensor onto the bike rear fork with two ribbons as shown below



M4 24T M4 bolt T#24M )5 magnetic steel base

1L 3% 7 = sensor base

54 THI magnet surface

0

‘ fL R4S sensor F

#L717 ribbon

Pic9

oD BEWIAMEE  install magnet steal
PEREAN e e A Jr e tm ac b, ELIGAN T 9 10 f% )45 s install the magnet steal onto the rear fork,

facing the detective sensor

=D PRGN I S AL A I ER 2 Adjust the distance between sensor and magnet steal
B AT I AL I S AN TR R B 2 AN KT Smm, SR )5 15 M4 IRET .
The distance between the sensor and the magnet steal should below Smm. Tighten the M4 bolt.

4 R %EE  System connection
FB— KRB S OCER MGG LS s Step one:  connect the display and operation button.




50 R RS R SCR IR B, ARG AT R  Step two: insert the

brake-levers plugs into the display. The brake-levers are optional.

B0 BAGERS E AL HELEEL; Step three: connect the main motor and the display

I W4 e gy 5 E LN 4 s Step four: connect the main motor and the

detective sensor




FHAD: K E R PLI PR R IE LR it b . Step five: connect the motor and the battery




LK

System connection




90.2

68

34

202

FEAL 222 JOT

zzzzz

] 1.8




9\

10.
11.
12, M5X 16 NN 24T Hexagon socket head bolt
13,
14.
15.

G

Parts List

HEH AL center motor 16
VLCDS i At & display 1 H
VLCDS5 ¥ Ah RS HE display bracket (¢ 32)
LEFEAETFRL  left hand operator 1 H
H{C brake-lever 1 {J(optional)
ZEFAL KA detective sensor 1 &
InasAR securing plate 1 )7
M33.5mm #2E} bolt 14

[f]7€H hanging plate 1

[f]E e securing block 1 4™

M8 X 45 [F3Lk#24] roundhead bolt 1 4™

@ 5X5 ) Aluminum washer 24
LR 23T H wrench 14
M 170MM  crank-arm 1 (1 set)

1 £+

24

16. VLCD {CEEAEU IS (1 9:3)  display manual (Chinese&English)
TSDZ2 H'& HHL ARG ZERLF M (FIHEIL)  center motor install manual

17,

1A
1 A,

CNEBIKES CO.,LTD



